


Fact Sheet 
NPDES Permit No. AZ0020524 
    

 - 1 - 

.NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

FACT SHEET  

MAY 2010   
 

 
Permittee Name: City of Phoenix 91st Avenue Wastewater Treatment Plant  
 
Mailing Address: 200 West Washington Street 
 Phoenix, AZ 85003 
 
Facility Location: 5615 South 91st Avenue 
 Tolleson, AZ 85353  
 
Contact Person(s): Randy Gottler, Acting Compliance/Regulatory Affairs Administrator 
 (602) 534-2921  
  
NPDES Permit No.: AZ0020524    
 
 

 



Fact Sheet 
NPDES Permit No. AZ0020524 
    

 - 2 - 

TABLE OF CONTENTS: 
 
 
I.  STATUS OF PERMIT ......................................................................................................... - 3 - 

II. GENERAL DESCRIPTION OF FACILITY .................................................................... - 4 - 

III. DESCRIPTION OF RECEIVING WATER ................................................................... - 6 - 

IV. DESCRIPTION OF DISCHARGE .................................................................................. - 7 - 

V. DETERMINATION OF NUMERICAL EFFLUENT LIMITATIONS ......................... - 8 - 

VI. NARRATIVE WATER QUALITY-BASED EFFLUENT LIMITS ............................ - 20 - 

VII. MONITORING AND REPORTING REQUIREMENTS .......................................... - 20 - 

VIII. SPECIAL CONDITIONS ............................................................................................. - 21 - 

IX. OTHER CONSIDERATIONS UNDER FEDERAL LAW .......................................... - 23 - 

X.  STANDARD CONDITIONS ............................................................................................ - 26 - 

XI. ADMINISTRATIVE INFORMATION ......................................................................... - 26 - 

XII. CONTACT INFORMATION ........................................................................................ - 27 - 

XIII. REFERENCES .............................................................................................................. - 27 - 

XIV. APPENDIX A: SITE MAP ........................................................................................... - 29 - 

XV. APPENDIX B: FLOW DIAGRAM ............................................................................... - 31 - 



Fact Sheet 
NPDES Permit No. AZ0020524 
    

 - 3 - 

 

I.  STATUS OF PERMIT 

        
The City of Phoenix (“COP” or the “permittee”) has applied for the renewal of its National 
Pollutant Discharge Elimination System (“NPDES”) permit to allow the discharge of treated 
effluent from COP 91st Avenue Wastewater Treatment Plant (“WWTP”), and associated Tres 
Rios Wetlands, in Tolleson, Arizona to the Salt River, located in Maricopa County, Arizona.   
The permit was last issued on December 22, 1999 and expired on December 31, 2003.  
Subsequent to the last issuance of the permit, EPA authorized the Arizona Department of 
Environmental Quality (“ADEQ”) to administer the NPDES program throughout the State 
except in areas of Indian country, which were excluded from the State’s program.  EPA 
continues to be the appropriate permitting authority for discharges into Indian country waters.   
 
The permittee submitted a complete renewal application to ADEQ on or about July 7, 2003.  
ADEQ indefinitely administratively extended the previous permit and proposed a renewal permit 
on March 17, 2004.  During the comment period on ADEQ’s draft permit renewal, the Gila 
River Indian Community (“GRIC” or the “Tribe”) raised questions regarding the facility’s 
discharge locations in the Salt River and asserted that such locations were within the northern 
boundary of the Tribe’s Reservation.  In response, ADEQ suspended permit reissuance.  
Following discussions with the Tribe, ADEQ, and the permittee, EPA Region IX agreed to issue 
the permit due to questions regarding the land status of the facility’s discharge point and whether 
ADEQ could issue the permit in light of the exclusion of Indian country from the State’s 
program. The COP submitted an updated application to EPA on March 13, 2009.  EPA Region 
IX has developed this permit and fact sheet pursuant to Section 402 of the Clean Water Act, 
which establishes the program by which point source dischargers may obtain an NPDES permit 
authorizing the discharge of pollutants to waters of the United States. 
 
In its comments to the proposed state permit, the Tribe explained that the northern boundary of 
the Gila River Indian Reservation was established by Executive Order in 1879 as follows: 
“Beginning at the northwest corner of the old Gila Reservation; thence by a direct line running 
northwesterly until it strikes Salt River 4 miles east from the intersection of said river with the 
Gila River; thence down and along the middle of said Salt River to the mouth of the Gila 
River…”  The Tribe altogether submitted 21 pages of comments documenting its concerns 
regarding the boundary and past surveys.  Among other things, the Tribe’s comments analyze 
several issues regarding the ambulatory nature of the Salt River and the effect of such 
movements on the current mid-channel of the relevant stretch of the River and, thus, on the 
boundary of the Tribe’s Reservation.  Ultimately, the Tribe asserts that the COP facility’s 
discharges occur within the current northern boundary of the Reservation.  EPA is aware that 
movement of the Salt River may have occurred since the formation of the Reservation and that 
an issue may exist regarding the specific current line of the River’s mid-channel and the 
relevance of prior movements of the River to the current Reservation boundary.  EPA notes that 
it is not uncommon for geographic features such as rivers to shift slightly over time, and that, 
where such features form Indian reservation or other boundaries, such boundaries may (or may 
not) also shift, consistent with applicable legal principles regarding river boundaries.  EPA 
believes that these issues raise sufficient questions regarding the COP facility’s discharge 
locations to make it appropriate for EPA to issue the current permit renewal pending resolution 



Fact Sheet 
NPDES Permit No. AZ0020524 
    

 - 4 - 

of issues relating to the River mid-channel and the Reservation boundary.  EPA has thus agreed 
to issue the COP NPDES permit at this time.   
 
The permittee is currently discharging under NPDES permit AZ0020524 issued on December 
22, 1999.  Pursuant to 40 CFR 122.21, the terms of the existing permit are administratively 
extended until the issuance of a new permit.    
 
The permittee is classified as a Major discharger. 
 
 
II. GENERAL DESCRIPTION OF FACILITY 

 
The COP 91st Avenue WWTP is located on the north bank of the Salt River, at 5615 South 91st 
Avenue, in Tolleson, Arizona, in Township 1 N, Range I E, and Section 27 S ½, and Section 34 
N ½.   The associated Tres Rios Wetlands are located west of the existing facility as indicated on 
the map which shows the location of the facility and adjacent properties (Appendix A).  
 
The facility provides wastewater treatment services for the Sub-Regional Operating Group 
(SROG) member cities of Glendale, Mesa, Phoenix, Scottsdale, and Tempe, in Maricopa County, 
Arizona.  The facility is a municipal wastewater treatment facility that employs a 
nitrification/denitrification process to treat municipal and industrial wastewater generated in the 
metropolitan Phoenix area by the SROG communities, serving a population of over 2 million.  
The COP 91st Ave WWTP is presently operating at a capacity of 179.25 MGD, but expanding to 
a design flow of 204.5 million gallons per day (MGD) and subsequently to an ultimate capacity 
of 230 MGD. The final design flow of 230 MGD is the basis for the permit.  The present facility 
consists of seven individual activated sludge WWTPs operated in parallel that merge before 
dechlorination and discharge. Each plant includes the following unit processes: screening, grit 
removal, flow measurement/flow distribution, primary sedimentation (with enhanced 
sedimentation possible), activated sludge biological treatment, secondary clarification, chlorine 
disinfection, centrifuge thickening of primary sludge and waste activated sludge, anaerobic 
sludge digestion, sludge drying beds, and centrifuge dewatering of digested sludge.  A portion of 
the effluent (1 MGD) is discharged to constructed wetlands where further treatment occurs (as 
described below).  The expansion of the plant during this permit term is for the full expansion 
and unification of the plant processes under UP01 and UP05. This includes additions of: new 
headworks, new grit and screenings handling facility, 7 mechanical bar screens, one manual bar 
screen, 2 primary sedimentation basins, 2 aeration basins, 2 secondary sedimentation basins and 
chlorine building and mixing structures. 

 
Currently, the plant processes an average of 54 MGD that is sent to the Palo Verde Nuclear 
Generating Station (PVNGS) for reuse.  The rest of the effluent flows to the Salt River, the 
Buckeye Irrigation District (BID) via the direct discharge to the Salt and Gila Rivers, the 
Hayfield demonstration wetland and the Tres Rios Flow Regulating Wetland (FRW) Facilities 
and Riparian Restoration Project. Discharge of wastewater will occur through four outfalls that 
discharge directly to the Salt River (001, 002, 004, and 005). In the case of outfalls 004 and 005, 
wastewater will flow through constructed wetlands before discharge. In these cases, monitoring 
stations have been established in the permit at the influent to the wetlands (FRW-1 and HDW-1). 



Fact Sheet 
NPDES Permit No. AZ0020524 
    

 - 5 - 

In the case of the FRW, additional monitoring points within the wetland after the initial deep 
water cells (FRW-2) and within the flow regulating portion of the wetland (FRW-3) have been 
further established to better gauge treatment provided by the wetland. The demonstration 
wetlands were designed to evaluate treatment and nutrient removal. The demonstration wetlands 
consisted of two separate sites: the Cobble site, located within a bermed area within the Salt 
River bed, and the Hayfield site, located above the river channel on the north bank of the Salt 
River.  The permittee has indicated that it plans to discontinue using the Cobble Site, though it 
applied for an outfall in the permit application (Outfall 003). The permittee has since rescinded 
the application for outfall 003.  
 
Proposed discharge rates through these outfalls will be: Outfall 001 to the Salt River, 89 MGD; 
Outfall 002 to the Salt River, 89 MGD (alternate outfall, exclusively used as alternate to 001); 
Outfall 004 from the Hayfield site, 1.2 MGD, Outfall 005 from the FRW to the Salt River, up to 
80 MGD.  In addition to these outfalls, the WWTP delivers, via pipeline, 54 MGD of effluent to 
the Palo Verde Nuclear Generating Station in Tonopah, AZ, for reuse.  Accordingly, the facility 
generates Class B+ reclaimed water in accordance with Arizona Administrative Code (A.A.C.) 
R18-11-305.        

    
Solids handling facilities (sludge) are designed to achieve reduction in volatile solids, pathogens, 
and moisture content in solids removed by primary and secondary sedimentation (i.e., primary 
and waste activated sludge).  Residual sludge from various WWTPs in the cities of Gilbert, 
Glendale, Mesa, Phoenix, Scottsdale and Tempe is received by the COP 91st Avenue WWTP. 
The Mesa Northwest Water Reclamation Plant has anaerobic sludge digestion, but may, on 
occasion, divert undigested sludge to the 91st Ave WWTP.  The sludge from these other facilities 
is discharged by the individual facilities into the wastewater interceptors system through which it 
flows to the 91st Avenue WWTP commingled with the influent wastewater.  Specific processes 
for sludge treatment at the 91st Avenue WWTP include primary sedimentation (with enhanced 
sedimentation possible), activated sludge treatment, centrifuge thickening of both primary and 
waste activated sludge, anaerobic digestion, sludge drying beds, and centrifuge dewatering of 
digested sludge. The digested sludge, also known as biosolids, are stabilized and dewatered, and 
then are removed by a contract hauler (Synagro) to local farms for agricultural land application. 
COP plans to continue this method of solids management through this permit term. 
 
This facility currently accepts waste from a total of 99 Significant Industrial Users (SIUs), 
including 43 non-categorical SIUs and 56 categorical SIUs.   
 
In addition to wastewater the plant receives groundwater and stormwater discharges.  The City 
pumps groundwater from on-site dewatering wells to prevent floating below-ground facilities. 
Additional wells are also used during construction of phase 1 of the Unified Plant. Most 
groundwater is sent to the plant and either discharged through Outfall 001 or is sent to the Palo 
Verde Nuclear Generating Station.  For the period from January 2003 through September 2005, 
the volume of groundwater sent to the plant ranged from 917 million gallons in May 2005 to 
56.5 million gallons in January 2003. 
 
On-site storm water is collected in retention basins and secondary retention structures.  The 
applicant indicates there is no run-on of stormwater to the site. For small rainfall events the water 



Fact Sheet 
NPDES Permit No. AZ0020524 
    

 - 6 - 

evaporates in the basin. After larger rainfall events the stormwater is pumped to the headworks 
or Plant 3 reuse channel. (The Plant 3 reuse channel provides treated wastewater for on-site 
washwater/irrigation and does not discharge to the River.) Some stormwater may also enter the 
plant through engineered holes in the primary tank walls at grade level.   
 

 

III. DESCRIPTION OF RECEIVING WATER 

 
The receiving water is the Salt River.   The GRIC does not have proposed or adopted water 
quality standards, and since the receiving water eventually flows into portions of the Salt River 
that are undisputedly Arizona waters, the EPA will use the EPA – approved Arizona Surface 
Water Quality Standards (A.A.C. R18-11) to develop the limits in this permit.  Reissuance of the 
permit is important as the State of Arizona, has adopted new water quality standards to protect 
the designated uses of its surface waters.  This permit will reflect these new standards.  
 
The receiving water for the COP 91st Avenue WWTP is the Salt River, in the segment between 
the 23rd Avenue WWTP and the confluence with the Gila River, in the Salt River Basin. 
 
Outfall 001 is located at:    
Township   1 N    Range   1 E   Section 34  
Latitude  33˚ 23’ 21” N, Longitude  112˚ 15’ 12” W 
 
Outfall 002 is located at:    
Township   1 N    Range   1 E   Section 33  
Latitude  33˚ 23’ 22” N, Longitude  112˚ 15’ 15” W 
 
Outfall 003 is:    
No longer requested by the permittee. Not in permit. 
     
Outfall 004 is located at:    
Township   1 N    Range   1 E   Section 34  
Latitude  33˚ 23’ 18.3” N, Longitude  112˚ 15’ 22.3” W    
 
Outfall 005 is located at:    
Township   1 N    Range   1 E   Section 33 
Latitude  33˚ 23’ 18.3” N, Longitude  112˚ 14’ 52.9” W    
 
FRW-1 is located at:    
Latitude  33˚ 23’ 50” N, Longitude  112˚ 15’ 26” W    
 
FRW-2 is located at: 
Latitude  33˚ 23’ 48.37” N, Longitude  112˚ 15’ 42.71” W 
 
FRW-3 is located at: 
Latitude  33˚ 23’ 44.74” N, Longitude  112˚ 15’ 54.52” W 
 
HDW-1 is located at:     
Latitude  33˚ 23’ 30” N, Longitude  112˚ 14’ 45” W    
 
 



Fact Sheet 
NPDES Permit No. AZ0020524 
    

 - 7 - 

 
The receiving segment of the Salt River is on the ADEQ 303(d) list of impaired waters for 2004, 
and is listed as impaired for DDT metabolites, toxaphene and chlordane in fish tissue.  The 
Arizona Surface Water Quality Standards for these parameters have been incorporated directly 
into this permit as limits. A TMDL has not yet been developed for this segment of the Salt River.  